
KUE00.91



Recipsaw 20V BL 26mm

Version:00
Date:221111

llustration



KUE00.91 

llustration



Spare parts list 

Model Position Part number Description Quantity

Recipsaw 20V BL 26mm KUE00.9

KUE00.9

KUE00.9

KUE00.9

KUE00.9

KUE00.9

KUE00.9

KUE00.9

KUE00.9

KUE00.9

KUE00.9

KUE00.9

KUE00.9

KUE00.9

KUE00.9

KUE00.9

KUE00.9

KUE00.9

KUE00.9

KUE00.9

KUE00.9

KUE00.9

KUE00.9

KUE00.9

KUE00.9

KUE00.9

KUE00.9

KUE00.9

KUE00.9

KUE00.9

KUE00.9

KUE00.9

KUE00.9

KUE00.9

KUE00.9

KUE00.9

KUE00.9

KUE00.9

KUE00.9

1

2

3

4

5

6

7

8

9

10

11

12

13

14

15

16

17

18

19

20

21

22

23

24

26

27

28

29

30

31

32

33

34

35

101

102

103

104

1

1

1

1

2

1

1

4

1

4

1

1

1

11

1

1

1

1

1

1

1

1

1

1

1

1

1

1

1

1

1

1

1

1

1

1

1

1

60074302

60074303

60074304

60074305

60074306

60074307

60074308

60074309

60074310

60074311

60074312

60074313

60074314

60074315

60074316

60074317

60074318

60074319

60074320

60074321

60074322

60074323

60074324

60074325

60074326

60074327

60074328

60074329

60074330

60074331

60074332

60074333

60074334

60074335

60074336

60074337

60074338

60074339

Reciprocating Lever

Dust Board

Plate

Support

Screw M4x10

Wheel

Left/Right Housing

Screw M4x7

Guide Plate

Screw M4X14

Gear Box Cover

Washer

Baseplate

Screw ST3.5X16

Washer

Screw M4x10

Needle Bearing

Eccentric Wheel

Washer

Balance Wieght

Gear

Washer

Gear Case

Led

Washer

Washer

Gear Case

Rotor

Stator

Bearing

Switch Lever

Switch

Electrode Holder

Control Board

Reciprocating Shaft Set

Rotor Set

Counterweight

Switch Set



KUE00.9



Recipsaw 20V BL 26mm

Version:00
Date:230511

llustration



KUE00.9

llustration



Circular Saw 20V BL 185mm  KUE15

Spare parts list 

Model Model Position PositionPart 
number

Part 
number

Description DescriptionQuantity Quantity

KUE15

KUE15

KUE15

KUE15

KUE15

KUE15

KUE15

KUE15

KUE15

KUE15

KUE15

KUE15

KUE15

KUE15

KUE15

KUE15

KUE15

KUE15

KUE15

KUE15

KUE15

KUE15

KUE15

KUE15

KUE15

KUE15

KUE15

KUE15

KUE15

KUE15

KUE15

KUE15

KUE15

KUE15

KUE15

KUE15

KUE15

KUE15

KUE15

KUE15

KUE15

KUE15

KUE15

KUE15

KUE15

KUE15

KUE15

KUE15

KUE15

KUE15

KUE15

KUE15

KUE15

KUE15

KUE15

KUE15

KUE15

1

2

3

4

6

7

8

9

10

11

12

13

14

15

16

17

18

19

20

21

22

23

24

25

26

27

28

29

30

31

32

33

34

35

36

37

38

39

40

42

43

44

45

46

47

48

50

52

53

54

55

56

57

59

60

61

62

1

1

1

1

1

1

1

1

3

1

1

1

1

1

3

6

1

1

1

2

1

1

1

1

1

3

1

1

1

1

1

1

1

1

1

1

1

1

1

1

1

1

1

1

1

1

1

1

1

1

1

2

1

1

1

5

1

59005147

59005159

59005175

59005129

59005189

59005165

59005179

59005137

59005130

59005258

59005259

59005260

59005261

59005262

59005263

59005184

59005132

59005155

59005173

59005172

59005123

59005187

59005186

59005134

59005124

59001641

59000779

59005127

59005180

59005154

59005188

59005161

59005169

59005160

59005183

59005162

59002971

59005125

59005145

59005131

59002639

59005164

59005142

59005156

59005126

59005146

59002084

59005141

59003210

59005136

59005128

59005140

59005148

59005264

59004044

59002037

59005143

Flange Screw

Outer Flange

Blade

Inner Flange

Lever

Retaining Ring

Lower Guard

Lsolation Ring

Screw M5X14

Gear cover

Outpput Shaft

Ball Bearing

Thread Sleeve

Gear

Self Tapping Screw ST4.2X50

Screw M5X16

Screw M6X20

Rubber Ring

Connect Pipe

Screw M4X10

Dust Tube

Spring

Spring Pin

Bottom Fixed Guard

Screw

Washer

Nut M5

Spring

Spacer

Depth Bracket

Screw M5X14

Spacer

Spacer

Feltseal

Compression Spring

Lock Lever

Knob Cover

Ball Bearing

Gear Case Body

Screw M5X10

Screw Washer Assembly

Gear

Shaft Cover

O-Rings

Motor

Baffle

Switch

Switch Lever

Compression Spring

Switch Lock Button

Compression Spring

Screw St4.2X16

Baffle

Decorative Cover

Locking Knob

Self Tapping Screw

Screw M5X50

KUE15

KUE15

KUE15

KUE15

KUE15

KUE15

KUE15

KUE15

KUE15

KUE15

KUE15

KUE15

KUE15

KUE15

KUE15

KUE15

KUE15

KUE15

KUE15

KUE15

KUE15

KUE15

KUE15

KUE15

KUE15

KUE15

KUE15

KUE15

KUE15

KUE15

KUE15

KUE15

KUE15

KUE15

KUE15

KUE15

KUE15

KUE15

KUE15

KUE15

KUE15

KUE15

KUE15

KUE15

KUE15

KUE15

KUE15

KUE15

KUE15

63

64

65

67

68

69

70

71

72

73

74

75

76

77

78

79

80

81

82

83

84

85

86

87

88

89

90

91

92

93

94

95

96

97

98

99

100

101

102

103

104

201

202

203

204

205

206

207

208

59005170

59005138

59005168

59002748

59005265

59005266

59005267

59005269

59005270

59005190

59005181

59001232

59005178

59005271

59005272

59005273

59005274

59005275

59005276

59005277

59005176

59003371

59005166

59005192

59005152

59005182

59005171

59005278

59005151

59002222

59005153

59005135

59005149

59005191

59005177

59005133

59005158

59002939

59005144

59001899

59001901

59005150

59005279

59005280

59005174

59005139

59005167

59005163

59005157

Nut M5

Auxiliary Handle Assembly

Screw M5X40

Washer

Location Block

Spring

Orientation Sleeve

Hook Wire

Taper Pin

Self Tapping Screw St4.8X32

Guide Ruler

Screw M4*10

Screw M5X8

Base Plate

Rivet

Depth  Bracket

Washer

Baffle

Angle Bracket

Front Bracket

Plate

Washer

Screw M4X6

Pointer Seat

Pointer

Sping

Pointer Cover

Washer

Screw M3X8

E-Ring

Nut

Lever Ii

Screw

Spring

Lever

Self Tapping Screw St4.2X8

Wrench Positioning Block

Spanner

Rubber Stpptr

Battery(Li-ion,20V,4.0Ah)KAB21

Charger(100-240V~50/60Hz,20V,160W)KAC21

Gear Set

Gear Set

Motor Set

Control Board Set

Left/Right Handle

Hook Set

Base Plate Set

Angle Bracket Set

1

1

1

1

1

1

1

1

1

2

1

4

1

1

3

1

3

1

1

1

1

1

1

1

1

1

1

2

2

1

1

1

1

1

1

1

1

1

1

1

1

1

1

1

1

1

1

1

1



KUE15



Circular Saw 20V BL 185mm 

Version:00
Date:230602

llustration



KUE15

llustration



Jigsaw 20V BL 0-45 ° Bevel KUE26 

Spare parts list 

Model Model Position PositionPart 
number

Part 
number

Description DescriptionQuantity Quantity

KUE26

KUE26

KUE26

KUE26

KUE26

KUE26

KUE26

KUE26

KUE26

KUE26

KUE26

KUE26

KUE26

KUE26

KUE26

KUE26

KUE26

KUE26

KUE26

KUE26

KUE26

KUE26

KUE26

KUE26

KUE26

KUE26

KUE26

KUE26

KUE26

KUE26

KUE26

KUE26

KUE26

KUE26

KUE26

KUE26

KUE26

KUE26

KUE26

KUE26

KUE26

KUE26

KUE26

KUE26

KUE26

KUE26

KUE26

KUE26

KUE26

KUE26

KUE26

KUE26

KUE26

KUE26

KUE26

KUE26

KUE26

1

2

3

4

5

6

7

8

9

10

11

12

13

15

16

17

18

19

20

21

22

23

24

25

26

27

28

29

31

32

33

34

36

37

38

39

40

41

42

43

44

45

46

47

48

49

50

51

52

53

54

55

56

57

58

59

60

1

2

2

1

1

2

1

1

1

1

1

1

4

3

1

1

1

1

1

1

1

1

1

1

1

1

1

1

2

1

1

2

1

1

3

1

1

1

1

2

1

1

1

1

1

1

1

1

1

1

1

1

1

1

1

1

1

59005336

59001089

59005324

59005352

59005321

59005318

59005346

59005339

59005338

59005316

59005357

59005340

59005344

59001020

59005329

59005351

59005332

59005359

59005341

59005350

59005353

59005349

59005343

59005328

59005326

59005327

59005334

59001024

59001048

59001008

59001052

59000769

59005330

59005317

59000034

59005333

59005348

59001072

59000089

59005320

59001064

59000478

59005310

59005322

59000529

59001062

59001053

59005361

59001082

59005315

59005323

59005356

59005342

59000501

59005362

59005313

59005331

Steel Wire

Screw Washer Assembly M4*30

Screw Washer Assembly

Dust Proof Ring

Seal Gasket

Dust Proof Rring

Oil Seal Bearing

Gear Cover

U Slot

Clevis Pin II

Bracket

Bracket

Screw Washer AssemblyM4x8

E-ring

Seal Gasket

Retaining Ring

Reciprocating Shaft

Clevis Pin III

Torsional Spring

Compression Spring

Spindle Shaft

Tighten Collar

Torsional Spring

Spanner

ScrewM4x12

Transparent Cover

Seal Gasket

Roller assambly

Screw washer assembly M5*16

Retaining Ring

Washer

Needle bearing

Eccentric

Counterweight

Pin

Main Gear

Pendulum Fork

Washer

washer

Pin V

Cylindrical Pin5

E ring

Pin IV

Gear Case

Ball Bearing 6000

Steel ball

Compression spring

Adjustment Knob

Cylindrical Pin4

Pendulum Plate

Pulley

Shaft

Rotor

Ball Bearing 619/7

Stator

Baffle

Wind Deflector

KUE26

KUE26

KUE26

KUE26

KUE26

KUE26

KUE26

KUE26

KUE26

KUE26

KUE26

KUE26

KUE26

KUE26

KUE26

KUE26

KUE26

KUE26

KUE26

KUE26

KUE26

KUE26

KUE26

KUE26

KUE26

KUE26

KUE26

KUE26

KUE26

KUE26

61

62

63

64

65

66

67

68

69

70

72

74

75

76

77

79

80

81

82

84

201

203

204

205

206

207

301

302

303

304

59001100

59005360

59005309

59005312

59001037

59001081

59005355

59005358

59005354

59005319

59005436

59004183

59001084

59000002

59005335

59005337

59005306

59005347

59005314

59005345

59005437

59005440

59005441

59005438

59005439

59005307

59005442

59005443

59001899

59001901

Nut

Base Plate

Steel Plate

Self Tapping Screw4X8

Press Plate I

Screw M5x20

Compression Spring

Steel Sleeve

F R Button

Left/Right Housing

Switch

Terminal

Spanner

Self Tapping Screw ST3.9x16

LED Label

Protect Plate

Splinter Protector

Dust Tube

Dust Adaptor

Saw

Gear Cover Assembly

Eccentric Assembly

Gear Assembly

Gear Box Assembly

Base Assembly

Control Board

Reciprocating Shaft Assembly

Pendulum Plate Assembly

Battery(Li-ion,20V,4.0Ah)KAB21
Charger(100-240V~50/60Hz,20V,160W)KAC21

1

1

1

6

1

1

2

1

1

1

1

1

1

9

1

1

1

1

1

1

1

1

1

1

1

1

1

1

2

1



KUE26



Jigsaw 20V BL 0-45 ° Bevel

Version:00
Date:230818

llustration



KUE26 

llustration



Spare parts list 

Model Position Part number Description Quantity

Angle Grinder 20V BL 125mm KUH10.2 

KUH10.2
KUH10.2
KUH10.2
KUH10.2
KUH10.2
KUH10.2
KUH10.2
KUH10.2
KUH10.2
KUH10.2
KUH10.2
KUH10.2
KUH10.2
KUH10.2
KUH10.2
KUH10.2
KUH10.2
KUH10.2
KUH10.2
KUH10.2
KUH10.2
KUH10.2
KUH10.2
KUH10.2
KUH10.2
KUH10.2
KUH10.2
KUH10.2
KUH10.2
KUH10.2
KUH10.2
KUH10.2
KUH10.2
KUH10.2
KUH10.2
KUH10.2
KUH10.2
KUH10.2
KUH10.2
KUH10.2
KUH10.2
KUH10.2
KUH10.2
KUH10.2
KUH10.2
KUH10.2
KUH10.2
KUH10.2
KUH10.2
KUH10.2
KUH10.2

1
2
3
4
5
6
7
8
9
10
12
13
14
15
16
17
18
19
20
21
22
23
24
24
25
26
26
27
28
29
30
31
33
35
36
39
43
44
45
46
47
48
49
50
55
60
61
101
102
103
104

1
1
1
1
1
1
9
2
1
1
1
2
1
1
1
1
1
1
1
4
1
1
1
1
1
1
1
1
1
1
1
1
1
2
1
2
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1

59000734
59000733
59001106
59000339
59000746
59000769
59000560
59000576
59001142
59000553
59000756
59000767
59000971
59000752
59000760
59000754
59000908
59000736
59000930
59000825
59000753
59000979
59002826
59003763
59000764
59003765
59002827
59002823
59003506
59000758
59002821
59000768
59000996
59000978
59002423
59001899
59000929
59000918
59000984
59000932
59000974
59000977
59000936
59002824
59001901
59002828
59002822
59000997
59000998
59003764
59000999

Spindle Lock
Spring

Fore Housing
O-Rings

Small Shaft
Needle bearing

Self Tapping Screw
Felt Seal
Washer 7

Ball Bearing 608
Press Plate

Screw
Main Gear

Ring
Bearing 6201LLU

Seal Ring
Fore Cover

Washer
Spindle
Screw
Nut M6
Pinion
Rotor
Rotor

Ball Bearing 606
Stator
Stator

Left/Right Housing
Trigger

Switch Lever
Sliding Block
Cylindrical Pin

Panel
Dustproof Cover

Switch
Battery(Li-ion,20V,4.0Ah)KAB21

Inner Flange
Outer Flange

Auxiliary Handle
Spanner

Haft
Cylindrical Pin

O Ring
Switch Box Cover

Charger(100-240V~50/60Hz,20V,160W)KAC21
Switch Box

Torsional Spring
Fore Housing Set
Fore Cover Set

Switch &amp;PCB Board Assembly
SDS Guard Set



KUH10.2



Angle Grinder 20V BL 125mm

Version:00
Date:210426

llustration



KUH10.2 

llustration



Spare parts list 

Model Position Part number Description Quantity

Angle Grinder 20V BL 125mm KUH04

KUH04
KUH04
KUH04
KUH04
KUH04
KUH04
KUH04
KUH04
KUH04
KUH04
KUH04
KUH04
KUH04
KUH04
KUH04
KUH04
KUH04
KUH04
KUH04
KUH04
KUH04
KUH04
KUH04
KUH04
KUH04
KUH04
KUH04
KUH04
KUH04
KUH04
KUH04
KUH04
KUH04
KUH04
KUH04
KUH04
KUH04
KUH04
KUH04
KUH04
KUH04
KUH04
KUH04
KUH04
KUH04
KUH04
KUH04
KUH04

1
2
3
4
5
6
7
8
9
10
11
12
13
14
15
16
17
18
19
20
21
22
23
24
25
26
27
28
33
34
35
36
37
40
41
42
43
44
45
46
47
101
102
103
104
105
106
107

1
1
1
1
1
1
9
2
1
1
1
2
1
1
1
1
1
1
1
4
1
1
1
1
1
1
1
1
1
1
2
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
2
1

59000734
59000733
59004091
59000339
59000746
59000769
59000560
59000576
59001142
59001630
59000756
59000767
59000971
59000752
59000760
59000754
59000908
59000736
59000930
59000825
59000753
59003167
59003763
59000764
59003765
59005023
59005025
59005026
59005119
59000973
59000978
59005120
59004183
59000977
59000974
59000982
59000929
59000936
59000918
59000932
59000984
59004171
59000998
59005027
59000999
59005028
59001899
59001901

Spindle Lock
Spring

Fore Housing
O-Rings

Small Shaft
Needle bearing

Self Tapping Screw
Felt Seal
Washer 7

Ball Bearing 608
Press Plate

Screw
Main Gear

Ring
Bearing 6201LLU

Seal Ring
Fore Cover

Washer
Spindle
Screw
Nut M6
Pinion
Rotor

Ball Bearing 606
Stator

Housing
Push Stick

Compression Spring
Function Label

Panel
Dustproof Cover

Switch
Terminal

Cylindrical Pin
Haft

Guard 125
Inner Flange

O Ring
Outer Flange

Spanner
Auxiliary Handle

Fore Housing Assembly
Fore Cover Set
Asmble Board
SDS Guard Set
Switch Actuator

Battery(Li-ion,20V,4.0Ah)KAB21
Charger(100-240V~50/60Hz,20V,160W)KAC21



KUH04



Angle Grinder 20V BL 125mm

Version:00
Date:230511

llustration



KUH04

llustration



Spare parts list 

Model Position Part number Description Quantity

Light 20V LED Light KUF05.9 

KUF05.9

KUF05.9

KUF05.9

KUF05.9

KUF05.9

KUF05.9

KUF05.9

KUF05.9

KUF05.9

KUF05.9

KUF05.9

KUF05.9

KUF05.9

KUF05.9

KUF05.9

KUF05.9

KUF05.9

KUF05.9

KUF05.9

KUF05.9

KUF05.9

KUF05.9

KUF05.9

1

2

3

4

5

6

7

8

9

11

14

17

18

19

20

21

22

23

24

25

33

201

203

1

1

8

1

1

1

1

4

1

1

4

1

4

2

2

2

1

4

1

4

4

1

1

59000078

59000077

59000079

59000076

59000080

59000081

59000084

59000083

59000082

59000110

59000085

59000086

59000087

59000088

59000089

59000090

59000095

59000094

59000093

59000092

59000111

59000091

59000075

Light Cover

Transparent Board

Screw

Reflector

Airproof Ring

Bulb

Light Body

Self Tapping Screw

Support Plate

Switch

Screw

Handle

Screw

Locking screw

washer

Rubber Washer

Bracket

Rubber Pad

Base Plate

Rivet

Screw ST3.5x16

Switch &amp;PCB Board Set

Bracket Assmebly



KUF05.9



Light 20V LED Light 

Version:00
Date:220110

llustration



KUF05.9 

llustration



Light 20V Tower Light KUF09.92 

Spare parts list 

Model Model Position PositionPart 
number

Part 
number

Description DescriptionQuantity Quantity

KUF09.92

KUF09.92

KUF09.92

KUF09.92

KUF09.92

KUF09.92

KUF09.92

KUF09.92

KUF09.92

KUF09.92

KUF09.92

KUF09.92

KUF09.92

KUF09.92

KUF09.92

KUF09.92

KUF09.92

KUF09.92

KUF09.92

KUF09.92

KUF09.92

KUF09.92

KUF09.92

KUF09.92

KUF09.92

KUF09.92

KUF09.92

KUF09.92

KUF09.92

KUF09.92

KUF09.92

KUF09.92

KUF09.92

KUF09.92

KUF09.92

KUF09.92

KUF09.92

KUF09.92

KUF09.92

KUF09.92

KUF09.92

KUF09.92

KUF09.92

KUF09.92

KUF09.92

KUF09.92

KUF09.92

KUF09.92

KUF09.92

KUF09.92

KUF09.92

KUF09.92

KUF09.92

KUF09.92

KUF09.92

KUF09.92

KUF09.92

1

2

3

4

5

6

8

9

10

11

12

13

14

15

16

17

18

19

20

21

22

23

24

25

26

27

28

29

30

31

32

33

34

35

36

37

38

39

40

41

42

43

44

45

46

47

48

49

50

51

52

53

54

55

56

57

58

2

8

2

2

2

2

8

2

2

2

12

2

2

4

4

2

2

2

2

4

2

4

2

2

8

2

4

4

12

2

6

8

1

1

1

1

1

2

1

4

1

1

2

1

3

1

1

2

2

2

4

1

1

2

4

2

2

60076304

60076305

60076306

60076307

60076308

60076309

60076310

60076311

60076312

60076313

60076314

60076315

60076316

60076317

60076318

60076319

60076320

60076321

60076322

60076323

60076324

60076325

60076326

60076327

60076328

60076329

60076330

60076331

60076332

60076333

60076334

60076335

60076336

60076337

60076338

60076339

60076340

60076341

60076342

60076343

60076344

60076345

60076346

60076347

60076348

60076349

60076350

60076351

60076352

60076353

60076354

60076355

60076356

60076357

60076358

60076359

60076360

Lamp Seat

Screw

Heat Radiating Lamp Cover

Lamp Cover Handle

Bolt

Lamp Panet

Screw

Lens

Sealing Ring

Light Cup

Screw

Rubber Pad

Led Aluminum Substate

Screw

Brick Shaft Locking Sleeve

Left Shaft

Right Shaft

Aluminum Inner Sleeve Of Shaft

Light Shaft Subcompact Sleeve

Screw

Limit Cover For Lamp

Screw

Switch Board

Switch Board Compression Plate

Screw

Function Board

Screw

Shaft Gland

Screw

Switch Membrance

Screw

Screw

Radiating Base

Body Connect Base

Big Pole Position-Limiting Seat

Body

Small Pole

Small Pole Stop Block

Middle Pole

Middle Pole Stop Block

Big Pole

Big Pole Stop Block

Screw

Fast Buckle Cover

Screw

Middle Pole Fast Buckle

Small Pole Fast Buckle

Fast Buckle

Fast Buckle Rotation Shaft

Self-Locking Screw

Self-Locking Nut

Pac Base

Body Connect Base

Wire Ferrule

Screw

Screw

Nut

KUF09.92

KUF09.92

KUF09.92

KUF09.92

KUF09.92

KUF09.92

KUF09.92

KUF09.92

KUF09.92

KUF09.92

KUF09.92

KUF09.92

KUF09.92

KUF09.92

KUF09.92

KUF09.92

KUF09.92

KUF09.92

KUF09.92

KUF09.92

KUF09.92

KUF09.92

KUF09.92

KUF09.92

KUF09.92

KUF09.92

KUF09.92

KUF09.92

KUF09.92

KUF09.92

KUF09.92

KUF09.92

KUF09.92

KUF09.92

KUF09.92

59

60

61

62

63

64

65

66

67

75

76

77

78

79

80

81

83

84

87

88

89

90

91

92

93

94

95

96

97

98

101

102

103

104

107

60076361

60076362

60076363

60076364

60076365

60076366

60076367

60076368

60076369

60076370

60076371

60076372

60076373

60076374

60076375

60076376

60076377

60076378

60076379

60076380

60076381

60076382

60076383

60076384

60076385

60076386

60076387

60076388

60076389

60076390

60076391

60076392

60076393

60076394

60076395

Handle

Handle

Screw

Battery-Container Base

Battery-Container Base Fastening Piece

Screw

Screw

Power Protection Board

Screw

Battery -Container Screw

Screw

Spring Wire

Power Link Component

Waterproof Sealing Cover

Tightening Nut

Body Under Base

Connect Parts Seal Ring

Seal Ring

Spring

Plug

Aluminum Feet

Screw

Ground Nail Plug

Gound Nail Cover

Gound Nail

Locking Rod Pin

Connecting Nut

Connecting Screw

Locking Rod Sleeve

Locking Rod

Light Cup Set

Battery-Container Set

Locking Rod Set

Self-Locking Screw

Adapter

1

1

4

1

1

5

4

1

4

4

3

1

1

1

1

1

1

1

3

3

3

12

3

3

3

3

9

9

3

3

2

1

3

2

1



KUF09.92



Light 20V Tower Light 

Version:00
Date:230810

llustration



KUF09.92 

llustration



Spare parts list 

Model Position Part number Description Quantity

Blower 20V 168 m3/h KUF30.9 

KUF30.9

KUF30.9

KUF30.9

KUF30.9

KUF30.9

KUF30.9

KUF30.9

KUF30.9

KUF30.9

KUF30.9

KUF30.9

KUF30.9

KUF30.9

KUF30.9

KUF30.9

KUF30.9

KUF30.9

KUF30.9

KUF30.9

KUF30.9

KUF30.9

1

2

3

4

5

6

7

8

9

11

12

13

14

16

16

17

17

18

19

101

102

18

1

1

1

1

2

1

1

1

1

1

1

1

1

1

1

1

1

1

1

1

59000002

59000773

59000775

59000771

59000776

59000784

59000787

59000785

59000772

59000780

59000781

59000770

59000779

59000783

59000777

59000778

59000788

59000782

59000786

59000810

59000774

Self Tapping Screw ST3.9x16

Left/Right Housing

Orientation Sleeve

Baffle

Motor

Felt seal

Motor Shaft Sleeve

Orientation Sleeve

Control Board

Left/Right Volute

Fan

Washer

Nut M5

Φ6 tube adapter used with tube inner hole Φ4

Φ8 tube adapter used with tube inner hole Φ5

Tube inner hole Φ4 used with Φ6 tube adapter

Tube inner hole Φ5 used with Φ8 tube adapter

Tube II

Dust Proof Board

Motor Assembly

Tube



KUF30.9



Blower 20V 168 m3/h

Version:00
Date:220111

llustration



KUF30.9 

llustration



Spare parts list 

Model Position Part number Description Quantity

Oscillation Tool 20V BL 3°Oscillation Angle KUD12.9 

KUD12.9
KUD12.9
KUD12.9
KUD12.9
KUD12.9
KUD12.9
KUD12.9
KUD12.9
KUD12.9
KUD12.9
KUD12.9
KUD12.9
KUD12.9
KUD12.9
KUD12.9
KUD12.9
KUD12.9
KUD12.9
KUD12.9
KUD12.9
KUD12.9
KUD12.9
KUD12.9
KUD12.9
KUD12.9
KUD12.9
KUD12.9
KUD12.9
KUD12.9
KUD12.9
KUD12.9
KUD12.9
KUD12.9
KUD12.9
KUD12.9
KUD12.9
KUD12.9
KUD12.9
KUD12.9
KUD12.9
KUD12.9
KUD12.9
KUD12.9
KUD12.9
KUD12.9
KUD12.9

1
2
3
5
6
9
10
11
12
13
14
15
16
17
18
31
32
33
34
35
36
37
38
39
40
41
42
43
44
46
48
50
51
53
54
55
56
57
58
61
62
63
64
101
102
103

1
1
2
2
1
1
1
4
1
1
4
4
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
2
1
1
1
1
1
1
1
1
6
1
1
1
4
3
1
1
1

59004148
59004147
59001302
59000512
59001304
59004149
59004150
59000079
59001327
59001318
59001207
59001047
59004031
59001315
59001354
59001305
59001350
59004012
59001322
59004020
59004036
59004026
59000472
59004022
59004021
59004016
59004010
59004033
59004025
59004024
59004035
59004030
59004007
59004029
59004011
59000508
59004023
59000002
59004032
59004141
59004038
59004028
59004034
59004027
59004018
59004151

Spanner
Ornament Cover I+II

Guide Pin
Cylindrical Pin

Support
Spanner Base
Retaining ring

Screw
Compression Block

Spring Board
Self Tapping Screw ST3.9*30

Spring washer
Ornament Cover

Compression Spring
Lock Nut

Flange Assembly
Retaining ring
Ball Bearing

Washer
Counterweight

O-ring
Middle Cover

Washer
Fan

Rotor
Washer

Ball Bearing
Guide Ring

Self Tapping Screw 2.9X23
Stator

Left Housing
Chuck Ring

Switch button
Power Supply Board
Throttle Plate Gasket

Washer
Right Housing

Self Tapping Screw ST3.9x16
LED Board Assembly

Sanding Pad Perforated
Press Bolt
Rubber Pin

Screw
Lock Lever Assembly

Fore Housing Assembly
Rotor Set



KUD12.9



Oscillation Tool 20V BL 3°Oscillation Angle

Version:00
Date:221102

llustration



KUD12.9 

llustration



Spare parts list 

Model Position Part number Description Quantity

Rotary Sander 20V BL 125mm KUD20.9 

KUD20.9
KUD20.9
KUD20.9
KUD20.9
KUD20.9
KUD20.9
KUD20.9
KUD20.9
KUD20.9
KUD20.9
KUD20.9
KUD20.9
KUD20.9
KUD20.9
KUD20.9
KUD20.9
KUD20.9
KUD20.9
KUD20.9
KUD20.9
KUD20.9
KUD20.9
KUD20.9
KUD20.9
KUD20.9
KUD20.9
KUD20.9
KUD20.9
KUD20.9
KUD20.9
KUD20.9
KUD20.9
KUD20.9
KUD20.9
KUD20.9
KUD20.9
KUD20.9

1
2
3
4
5
6
7
9
10
13
14
16
17
18
19
20
21
22
23
24
25
26
27
28
29
30
31
32
33
34
35
36
37
38
101
102
103

1
1
1
4
1
1
1
4
1
1
1
1
2
1
5
1
1
2
1
1
1
1
1
1
1
1
1
1
1
1
1
4
4
4
1
1
1

60075832
60075833
60075834
60075835
60075836
60075837
60075838
60075839
60075840
60075841
60075842
60075843
60075844
60075845
60075846
60075847
60075848
60075849
60075850
60075851
60075852
60075853
60075854
60075855
60075856
60075857
60075858
60075859
60075860
60075861
60075862
60075863
60075864
60075865
60075866
60075867
60075868

Screw
Left/Right Housing

Top Cover
Screw

Switch Cover
Switch

Control Board
Screw

Connector
Steel Wire
Dust Bag

Electrode Holder
Screw
Stator

Shock Absorber
Bearing
Rotor
Screw

Bearing Plate
Bearing

Balance Wind Blade
Washer

Bearing Seat
Washer
Bearing
Washer
Washer
Screw

Brake Ring
Plate

Bottom Plate
Washer
Washer
Screw

Base Assembly
Rotor Assembly

Ash Nozzle + Knob Assembly



KUD20.9



Rotary Sander 20V BL 125mm

Version:00
Date:221102

llustration



KUD20.9 

llustration



Spare parts list 

Model Position Part number Description Quantity

Router 20V BL 30000 spm KUD26.91 

KUD26.91

KUD26.91

KUD26.91

KUD26.91

KUD26.91

KUD26.91

KUD26.91

KUD26.91

KUD26.91

KUD26.91

KUD26.91

KUD26.91

KUD26.91

KUD26.91

KUD26.91

KUD26.91

KUD26.91

KUD26.91

KUD26.91

KUD26.91

KUD26.91

KUD26.91

1

3

5

6

7

8

9

10

11

12

13

14

15

16

17

18

19

20

21

22

103

104

8

1

1

1

1

1

1

1

1

1

1

1

1

1

1

1

3

1

1

1

1

1

60075869

60075870

60075871

60075872

60075873

60075874

60075875

60075876

60075877

60075878

60075879

60075880

60075881

60075882

60075883

60075884

60075885

60075886

60075887

60075888

60075889

60075890

Self Tapping Screw

Right/Left Housing

Stator Assembly

Stator Controller Assembly

Switch Button

Button Label

Deep Groove Ball Bearing 607Rs

Flat Washer 7

Rotor Assembly

Bearing 6003Rs

Wave Washer

Front Barrel

Front Cover

Cap

Self-Locking Spring

Spindle Lock

Screw

Turnbuckle

Turnbuckle Nut

Cylinder Base

Front Cover Assembly

Rotor Assembly With Bearings



KUD26.91 



Router 20V BL 30000 spm

Version:00
Date:230802

llustration



KUD26.91 

llustration



Spare parts list 

Model Position Part number Description Quantity

Hammer Drill 12V BL 10mm 40Nm KUC12 

KUC12

KUC12

KUC12

KUC12

KUC12

KUC12

KUC12

KUC12

KUC12

KUC12

KUC12

KUC12

KUC12

KUC12

KUC12

KUC12

KUC12

KUC12

KUC12

KUC12

KUC12

1

2

3

4

5

6

7

8

9

9

10

12

14

15

16

17

18

19

20

21

101

1

1

1

1

1

1

1

1

1

1

1

1

9

2

1

2

1

1

1

1

1

59001820

59005636

59004100

59003347

59003407

59003410

59002155

59001791

59004101

59001781

59001789

59001161

59000864

59000863

59003346

59001950

59001951

59002153

59001824

59001807

59002152

Screw

Chuck

Gear Case Assembly

Pinion

Rotor Set

Stator

F/R Button

Decorative Cover

Gear Changing Lever

Gear Changing Lever

Housing

Switch Cover

Screw

Spring lock

Rear Cover

Battery Pack(Li-ion,2.0Ah,12V)KPB1202

Charger(110-240V,12V,22W)KCH1202

Switch

Terminal

Foamy  Board

Switch&amp;PCB Board Set



KUC12



Hammer Drill 12V BL 10mm 40Nm

Version:00
Date:211130

llustration



KUC12 

llustration



Work Support 940mm Clamping Sawhorse KU059 

Spare parts list 

Model Model Position PositionPart 
number

Part 
number

Description DescriptionQuantity Quantity

KU059

KU059

KU059

KU059

KU059

KU059

KU059

KU059

KU059

KU059

KU059

KU059

KU059

KU059

KU059

KU059

KU059

KU059

KU059

KU059

KU059

KU059

KU059

KU059

KU059

KU059

KU059

KU059

KU059

KU059

KU059

KU059

KU059

KU059

KU059

KU059

KU059

KU059

KU059

KU059

KU059

KU059

KU059

KU059

KU059

KU059

KU059

KU059

KU059

KU059

KU059

KU059

KU059

KU059

KU059

KU059

KU059

KU059

KU059

1

2

3

4

5

6

7

8

9

10

11

12

13

14

15

16

17

18

19

20

21

22

23

24

25

26

27

28

29

30

31

32

33

34

35

36

37

38

39

40

41

42

43

44

45

46

47

48

49

50

51

52

53

54

55

56

57

58

59

2

2

3

1

2

2

2

1

1

1

2

1

2

3

1

1

1

1

1

1

1

1

1

1

2

1

3

1

2

1

1

1

1

1

1

1

2

2

1

1

1

1

1

2

4

1

2

2

2

2

1

2

1

3

1

1

1

2

1

59003307

59003292

59003272

59003280

59003294

59003321

59003287

59003243

59003286

59003257

59003301

59002222

59003305

59003298

59003268

59003259

59003282

59003253

59003262

59003271

59003240

59003275

59003276

59003267

59003312

59003314

59003297

59003295

59003242

59003274

59003608

59003316

59003258

59003612

59003319

59003318

59003293

59003249

59003609

59003304

59003320

59003285

59003322

59003289

59003313

59003610

59003308

59003270

59003281

59003251

59003256

59003248

59003266

59003252

59003300

59001020

59003283

59003277

59003303

Urethane jaw

Screw

Screw

Protect plate

Steel Ball

Steel Ball Spring

Ball Holder Cap

Urethane rear jaw

Jaw rear

Nut

Pedal arm pivot spacer

E-Ring

Replacement spring

Nut

Seat Spring Set

Screw

Screw

Drive pawl

Drive Pawl Carrier

Drive pawl pin

Torsonial Spring

Cylindrical  Pin

Nut

Stud

Washer

Pedal arm assembly

Nut

Stud

pedal latch spring

pedal latch

Pedal upper

Stud

Body Master Assembly

Brand Label

Stud

Rear leg bolt head holder

Rear leg spacer

Washer

Rear leg knob

Rear leg top plug

Rear leg

Rear leg  foot

Rubber pedal stop

Stud

Screw

Front leg right

Locking Shaft

Locking Knob

Screw

Compression Spring

Cylindrical Pin

Lock pawl pivot spa

Lock pawl toggle spring carrier

washer

Small Spring

E-ring

Lock Pawl Spring Carrier Pivot

Stud

Self  Tapping  Screw

KU059

KU059

KU059

KU059

KU059

KU059

KU059

KU059

KU059

KU059

KU059

KU059

KU059

KU059

KU059

KU059

KU059

KU059

KU059

KU059

KU059

KU059

60

61

62

63

64

65

66

67

68

69

70

71

72

73

74

75

76

77

78

79

80

81

59003309

59003273

59003261

59003269

59003290

59003296

59003315

59003611

59003311

59003264

59003299

59003250

59003317

59003246

59003238

59003245

59003291

59003263

59003306

59003254

59003302

59003613

Lock pawl

Lock shaft

Nut

Roller axle clamp

Wheel

Roller cap

Roller axle

Front leg left

Screw

Screw

Lock pawl toggle cover

Lock pawl switch slider

Lock pawl toggle body

Switch link

Front Cover

Screw

Switch cover

Switch

Push Retainer

Front Weld Cover

Plug

Plain Washer

1

1

4

2

1

2

1

1

2

2

1

1

1

1

1

6

1

1

2

1

2

1



KU059



Work Support 940mm Clamping Sawhorse 

Version:00
Date:220321

llustration



KU059 

llustration


